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HAE, RUYA

Presser Bar and Thread Cutter

RZE, RUYRN

Presser Bar and Thread Cutter
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NO. L26 | T26 ff DESCRIPTION
PART NO. QTY -
1 | 100802 « | % | 1 |KBIELLC Hinge Screw 5/16X24
2 | 143510 * * 1 |KB Presser Bar Lifting Lever
3 | 100807 * | % | 1 |#@XEFRSERC Hinge Screw 15/64X28
4 | 146676 3 * 1 |8z Eifie Presser Bar Lifting Bracket Lifter
5 1100161 * | % | 2 |BREIFRBLA—LRL Screw 3/16X28 L=9.5
6 [ 146609 o 1 Rz EIfFRBLA— Presser Bar Lifting Lever Extension
7 | 100110 * | | 2 |RpBHEEELERL Screw 9/64X40
8 [ 146620 * | %} 1 [RPBHER Connecting Link
9 | 416024 * * 1 [ EREFESE (R CHD Tension (needle thread) Releasing Shaft Crank Assembly
10 | 100624 * | x| 1 | ERIATFEELEHC Set Screw 11/64X40 L=5.5
11 | 168003 | & | 1 {EepBOE Releasing Shaft
12 | 143511 * | % 1 |X8idh Spring
13 | 150225 * | % | 2 R¥YYAL Screw 3/32X56 L=7.9
14 | 139181 * | % | 1 |REVVA Thread Cutter {(Knife)
15 | 143524 * | 1 |#EYAWZ Thread Cutter Support and Guide
18 | 141008 # | = | 1 [@ESHRC Thumb Screw 1/2X28
17 | 151614 * | x| 1 |[REERCTE Nut
18 | 132833 # | x| 1 i ERCHELE Guide Pin
15 | 175032 | & | 1 |[BABETYy— Washer
20 | 146159 * | % 1 |z H) g Presser Bar Spring
21 | 146694 * * 1 |z EgEE i) Presser Bar Lifting Bracket Assembly
22 | 101057 L ow | 1 HEZERZHEOAL Screw 11/64X40 L=9.9
23 | 146751 | % [ 1 [REARNL Presser Bar Bushing (lower)
24 | 101133 * | o+ | 1 [Bagiantit Set Screw 15/64X28 L=3.8
25 | 416116 £ | % 1 [BXEZ L Presser Bar Stop Assembly
26 | 8040 # | & | 1 [BIEZRKOHAL Screw 9/64X40 L=8
27 | 8040 * | % | 1 [Bx&ibnC Screw 9/64X40 |=8
28 | 139462 * | % 1 ($8xis Presser Bar
29 | 372210 * | = 1 | 2qaH—H—F Finger Guard
30 { 146752 * 1 % | 1 |zER Presser Bar Stop
31 | 154872 # | = 1 | ERTFES Tension (needle thread) Releasing Shaft Crank
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Feed Mechanism and Needle Guard

EYHRR. 8%

Feed Mechanism and Needle Guard
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NO. L26 | T26 mA DESCRIPTICN
PART NO QTY ‘
1 | 132381 * 1 x| 1 (8% Needle Guard
2 | 132382 * * 1 |H=ERE Needle Guard Holder
3 | 100183 ¥ | % | 1 [#HERSLERAC Screw 9/64X40 L=6.4
4 | 100223 # | x| 1 |#Fit4l Screw 1/8X44 L=5
6 | 100443 * | x| 1 BEYBRREE IERL Set Screw 15/64X28 1.=9.97
71101520 | * | & | 1 [BRYBHREEERCT b Nut
8 | 134737 * | o+ | 1 RYBRESE Feed Bar Hinge Pin (eccentric)
9 | 143448 * | & b1 [EYE Feed Bar
10 | 100914 # | & | 1 [EVETFZRib+t ) Screw 11/64X40 L=8.7
11 | 100172 * | x| 1 [EFYETFZRILAL(E) Screw 11/64X40 L=9.9
12 | 150328 # | % | 1 [EYDLAERC Feed Regulating Screw 7/32X32
13 | 151061 * | % | 2 [EYALBIEDHARL Set Screw 15/64X28 L=8.5
14 | 100217 # | % | 1 [EYHLRDRC Screw 9/64Y40 L=4.8
15 | 10701 * % 1 2wy — Washer
16 | 416071 * | o [ 1 [EUAL-EDLEE () (RC, Tyir—1F)| Feed Eccentric (adjustable) Assembly
17 | 143450 ¥ | % | 1 [EUREE Slide Block
18 | 139432 * f * T EYETIX Feed Lifting Eccentric Forked Connection
19 | 143451 * [ * | 1 |RYUETHE Slide Block
20 | 139046 * | x| 1 [REHEVAR Slide Block
21 | 122183C | = * 1 |ZEUAhL-EYLTE G Feed Driving Flange Assembly
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Looper Mechanism
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Looper Mecanism
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No.| HREEB | o | g |FEME B DESCRIPTION
PART NO QTyY
1 | 143646 # 1 &1 1 BEYR/ AT Gasket
2 | 143614 * | # 1 [—ri—Bhriud Bed Oil Shield (felt, lower)
3 (101133 | * | * | 1 [—s—88ARLILERL Set Screw 15/64X28 1=3.8
4 | 143551 * | % |1 [J—s—EhOYL Y Oil Seal (rubber)
5 | 143485 # | & | 1 |JL—/—EhRTASL Bushing {(front)
6 | 143552 % | 1 IL—s3—EhaA%)L (58) Looper Holder Shaft Bushing (back) Assembly
7 1100443 * * 1 {IL——EFI AR C Set Screw 15/64X28 L=9.97
8 1143486 | & | * | 1 {IL—/3—HhEANIL Bushing (back)
11 | 143484 * * 1 [N—s3—%h Looper Holder Shaft
12 1101057 | * | % | 1 [J——8R5EHHIL Screw 11/64X40 L=9.9
14 1101057 | * | = | 1 [L—r3—hh5—HKHHRL Screw 11/84X40 L=0.9
15 | 139097 * # 1 |I——8hS5— (RhUHD) Looper Holder Shaft Collar Assembly
16 { 101047 * * 2 N~ —E§E) ikl Set Screw 15/64X28
19 | 103859C | # % 1 | ——EEOyR (#8) Looper Driving Arm Assembly
20 | 8103 * * 2 IN—i—RZ4F Lt Set Screw 11/64X40 L=3.5
21 | 143454 * - 1 (W—I—RSAFhL Looper Avoiding Eccentric
21 | 143454-1) - * i =i i—RS5AFhL Looper Avoiding Eccentric
22 100226 | * | = | 2 |AEEHRIFZIERL Screw 3/32X56 =44
23 | 143459 * % 1 |AEishiz (A) Slide Block Cover {back)
24 1143460 | * | % | 1 |@EERAAIZ(B) Slide Block Cover (front)
25 (143458 | * | * | 1 |n—/i—EEE - AEN Slide Block
26 | 143455 * * 1 JW—si—ER8I— 3 Forked Connection
27 | 100456 | * | % | 1 |EESEhEEEEEILLC Set Screw 15/64X28 L=3.2
28 | 416074 * * 1 Jb—sA—5E#EE hUa) Forked Connection Bracket Assembly
29 1101324 * * 1 | Z R0 Hhi Screw 11/64X40 1=10.4
30 | 416075 * * 1 | ZX7329 (4l Forked Connection Crank Assembly
31 | 143483 * * 2 —3—Bi A5 Looper Holder Bushing Eccentric
32 1139065 | * | * | 2 |n—/3—Ef5IL o Hinge Pin
33 | 139064 * * 1 [ N—sSs—iEfEyy Connecting Link
34 (139074 | * | * | 1 |BE Slide Block
35 | 143463 | * | * | 1 |EEELE4SHE Slide Block Stud
36 [ 100446 | * | x | 1 |ERE)EAEAEHLEAC Set Screw 15/64X28 L=5.8
37 1100446 | + | * | 1 [JL—sS—ERBHFHE bRl Set Screw 15/64X28 |=8.8
38 [139534 | # | * | 1 PL—si—EREIEREL Hinge Stud
39 | 151369 | * | * | 1 PL—/S—E@IEOVREDZEMOAL | Screw 11/64X40 L=9.5
40 | 8042 * { k| 2 (W——BE#nyrtsEibhe Screw 11/64X40 L=5
41 | 416043 # | = 1 | N—r—@BEEOvREE3E (R Looper Eccentric Collar and Support Assembly
42 {10828 * |+ | 2 |whiiakh Set Screw 1/4X40 L=5
43 | 416091 - * 1 WhALFLHD) Looper Eccentric and Feed Lifting Eccentric Assembly
43 | 416092 #* - 1 |WhA UM Looper Eccentric and Feed Lifting Eccentric Assembly
46 | 6046 * [ ok |1 IFEASIL(E) k4l Set Screw 15/64X28 L=17
47 | 143644 * * 1 [ FEIASIL(E) Bed Rotary Shaft Bushing (left)
48 | 103860C | * * 1 | —/S—EEE-9a50 Looper Eccentric Connection Looper Driving Arm Assembly
49 | 143462C | * * 1 [ W—r—EEEEE- B E G Looper Eccentric Connection Assembly
51 | 139535 * | % 1 [b——EgOvrE23E Looper Eccentric Collar and Support
52 | 143461 * - 1 |Whis Looper Eccentric and Feed Lifting Eccentric
52 1143621 - * 1 |Whi Looper Eccentric and Feed Lifting Eccentric
53 | 143456 *¥ | % | 1 L——l@sa Forked Connection Bracket
54 | 139257 * 1 % 1 | ZRo505 Forked Connection Crank




ILEH, #AiMEER
Upright Shaft and Lubrication System
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S g, fRRERR
Upright Shaft and Lubrication System

No, | BRRES o | 0 | 2% DESCRIPTION
PART NO QTY

1 | 4160861 # 1 o# | 1 |u#E-v—(@GlH) Bevel Gear Assembly

2 | 10828 * | % | 2 |ZAFY—IERL Set Screw 1/4X40 L=5

3 | 14111 * * 1 (iZghE AL Arm Shaft (upright) Bushing (upper)
4 372829 * | x| 1 |3zdd Arm Shaft (upright)

5 { 146505 *# | % | 1 |SIETARIL Arm Shaft (upright} Bushing (lower)
6 | 416067 # * 1 |MEHS—(HCH) Arm Shaft (upright) Collar Assembly
7 | 10828 * | * [ 2 |[Fd8hS5—itfl Set Screw 1/4X40 L=5

9 | 372801 £ | % | 1 [FLNRLTF Oil Pump Body

10 | 143126 * * PN VA el ST E-Y) Oil Pipe Clamping Sleeve Adapter
11 | 143073 ¥ % | 1 [#AH34RE Qii Pump Impeller

12 | 6339 * | & 1 [BEIRELRE Screw 1/8X44 L=4

13 | 146600 * | % 1 (RBtaE®z ) Qil Pump {centrifugal) Cover

14 | 146657 * | % | 1 H&BtEEL Oil Pump Screen

15 | 146658 * * 1 [#BteaExe) Qil Pump Screen Frame

| 16 [ 100189 * | = | 3 [#EmEAaRALERL Sorew 1/8X44 L=8.7

17 | 100157 * | % | 3 [FA/NRLFERC Screw 11/64X40 L=13.5

18 [ 8020-02 | * | * | 2 [FANURA T/ ubE Position Pin

19 | 375065 * * 1 A A IBFHEART ($8) Oil Removing Pump Assembly

20 | 375066 * | * | 1 |F1IEFRAS Oil Removing Pump (body)

21 | 540555 * * 1 [ AR TR Oil Removing Pump Brackst

22 | 545239 * | % | 2 [FANERARFIERC Set Screw 1/8X44 L=3.2

23 | 545239 1 o* | 1 | FANRLTERREERE Set Sorew 1/8X44 1=3.2

24 | 540556 ® | * | 2 |F1HTER R OH Removing Pump Piston

25 | 540625 # | * | 2 |FFLRSTER TR Piston Spring

26 | 375068 * | * | 1 |FrIRoFidhipz Piston Spring Bracket

27 | 504010 ¥ | * | 1 |FAIRSAERIEZ R Screw 9/64X40 L=7

78 | 416100 * | % | 1 [i&msSAFEGR) Qil Pipe Assembly

29 | 416126 LI I I B F 2= PR g eX ) Oil Pipe Assembly

30 | 143822 ¥ | % | 1 | FAYR—Fa—T Oil Return Tube

31 | 143124 # | % | 8 81T 0Oil Pipe Clamping Sleeve

32 | 143125 * | % | 8 [/ rTuRB) Oil Pipe Clamping Sleeve Nut

33 { 416102 * | % 1 lamAsFAdR) 0il Pipe Assembly

34 | 416103 # | % | 1 {#&R/S0FBED Oil Tube Assembly

35 | 143648 * * 1 | A1 FiEE Oil Tube Connection

36 | 143457 * * 1 A IS Oil Connection

37 | 50025 * | % | 2 |FANEES AL Screw 3/18X28 L=27

38 | 143370 ¥ | * 1 | L§dAAhi— 0Oil Lead

39 | 151369 * | % 1 1 |EEArILhi—ibR0 Screw 11/64X40 L=0.5

40 | 415930 * * 1 (FAIFa—7F Qil Removing Tube

41 | 16380 * * 1 |FAIFa—TFrRH)—> 0il Removing Lint Screen

42 | 376425 * * 1 IR FL—T -0 10v— &) 0il Removing Tube * Wire Assembly
43 | 143654 * % 1 [HiEZzILR Oil Removing Tube (head end} Screen
44 | 416125 £ L o* |1 |[BRArTFDED) Oil Pipe Assembly

46 | 143066 LA O N I I £ PAYS o o] N ) Oil Pipe Clamping Sleeve Nut

47 | 1430865 * * (L A aw A (v)) ] Qil Pipe Clamping Sleeve

48 | 143015 # | % | 1 |i78he— Bevel Gear

49 | 143431 * | % | 1 |ighhS5— Arm Shaft (upright) Collar

50 | 143649 * Lo |1 [T Qil Pipe

5t | 143650 * | * | 1 [#mSr7F(B) Qil Pipe

52 | 143501 LI I I I -3 VR dor A (o)) Oil Pipe

53 | 143503 ¥ | % | 1 |#m/81F(D) 0Oil Pipe

54 | 143647 * | ® | 1 |#&msSrFE) Oil Pipe




&, T—1)—
Arm Shaft and Machine Pulley

Ly, =)~
Arm Shaft and Machine Pulley

NO. HaEs L26{ T26 B3 0 DESCRIPTION
PART NO. QTY
1 | 416105 * = 1 L&A Arm Rotary Shaft Assembly
1 | 416107 - | + | 1 | LB Arm Rotary Shaft Assembly
2 | 416097 * 1 | B8 250900 ) Arm Rotary Shaft and Crank
2 ) 416099 -] * 1 | L& 23590008) Arm Rotary Shaft and Crank
3 | 140552 * * 1 |25 9hLEHRL Screw 1/4X40 L=12.6
4 | 108270 * | o [ 1 |8HEITLIELIERL Set Screw 1/4X40 L=8
5 | 140542 * | x| 1 [9509hAikhL Position Screw 9/32X%28
6 | 416123 £ | % [ 1 |$HEEGE) Needle Bar Connecting Stud Assembly
7 | 143619 * | % [ 1 [l Qil Wick
8 | BOSO ¥ | x| 1 [SHEREHDHRL Screw 9/64X40 =8
9 [121328A | % | * | 1 |gtiEHSos Needle Bar Gonnecting Link
10 | 114475 * | 1 |$HEOS 10w E, Needle Bar Connecting Link Screw Cap Disc
11 | 416122 * | % 1 |§HEVTLY-SHERE ) Needle Bar Connecting Link Assembly
12 | 140359 * | %= | 1 |L#himhie Arm Rotary Shaft Screw Plug (front)
13 | 143236 * | = | 1 | LEEEvg Washer
14 | 372827 * * 1 |gHESS P (5) Needle Bar Connecting Link Hinge Stud Assembly
15 | 120810A ¥ * 1 i8HEOSHE Needle Bar Connecting Link Hinge Stud
16 | 372828 | % | 1 Il Oil Wick
17 | 16292 | o | 1 | Hinge Stud Plug
18 | 103163 * * 1 | EEFTARIL (34T Arm Rotary Shaft Flanged Bushing (front) Assembly
19 | 6046 | % | 1 | E#BTARILLERL Set Screw 15/64X28 L=17
20 | 152503 * % 1 | E#hchf s Arm Rotary Shaft Bushing (center)
21 | 140298 * | % | 1 | EERALIERLE Set Sorew 9/32X28
22 | 416119 * * 1 | EEhS—EalHh) Arm Rotary Shaft Thrust Collar Assembly
23 | 100624 * | x| 2 | LEHS—1kdl Set Screw 11/64X40 L=5.5
24 | 416118 ¥ { % | 1 {L#¥vr—hli Bevel Gear Assembly
25 | 10828 * | * | 2 |E#Fv—itdal ) Set Sorew 1/4X40 L=5
26 | 140333 * | % | 1 L EEFr—1bhal(A) Screw 1/4X40 L=7.7
27 | 372221 * * 1 | E&EhA%L () Arm Rotary Shaft Flanged Bushing (back)
28 | 140296 * | % |1 [EEARL(R)IERLE Set Screw 9/32X28
29 | 540707 k| % |1 A= 0il Retaining Ring ,
30 | 416132 # * 1 | ESNbT——($R) Arm Rotary Shaft Sprocket Wheel Assembly
31 | 372796 % * 2 | EEaRTY T Ball Bearing
32 | 202253 % * 2 |F=\y—yy Sprocket Whesl Spring Flange
33 | 141146 # | % | 2 |EANFT—)—1k3C Set Screw 1/4%28 L=6.7
34 | 141403 = | % | 1 |Lége Screw 5/8X28UN
35 | 139018 ® | * 1 | Edhdgs S Washer
36 | 264715 ¥ | % | 1 |BRASUTRIE Bed Rotary Shaft Belt
38 | 151283 * |« | 2 |[F—U—tthl Set Screw 15/64X28 L=16.6
39 | 139533 * | * 1 |85 7% vy Screw Cap
40 | 416131 ® | % 1 1 | EEgASIL (R (BR) Arm Rotary Shaft Flanged Bushing Assembly
41 | 160001 * | * 1 |F It —5— Qil Separator
42 | 37229 * | % | 2 [F1IeiLb—R—1Efl Set Screw M4X0.7 L=5
43 | 104425 * - 1 |22 9h4 Needle Bar Crank
43 | 143635 - * 1 |9529h1 Needle Bar Crank
44 | 143495 * * 1 (&t Needle Bar Connecting Stud
45 | 146864 ¥ | % | 1 [LE¥vy— Bevel Gear
46 | 147468 * [ &% | 1 [EEIHS— Arm Rotary Shaft Thrust Collar
47 | 372220 * | % [ 1 LR Arm Rotary Shaft
48 | 375143 * | | 1 [EEAILT—— Arm Rotary Shaft Sprocket Wheel
49 1139419-A - | * | 1 [F—1j— Machine Pulley
49 | 139484-B| * 1 [F—-y— Machine Pulley




g, X#¥
Needle Bar and Thread Take—up
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Needle Bar and Thread Take—up

No. | EBRER| | o6 [ g | EH % DESGRIPTION
PART NO QTY
1 [140440 | = | *= | 1 |&HEASIL(E)RR Screw 11/32X28 L=7
2 | 146576 * | * 1 [$HEARL(E) Needle Bar Bushing {upper)
3 101133 x| % | 1 |#HEAML{LE)LERE Set Screw 15/64X28 L=3.8
4 416128 % | =% 1 |XKB-LAR\2-ERRELGR) Thread (needle) Take—up Assembly
5 | 416033 x| % 1 1 [EEGELH) Thread (needle) Take-up with 8060
6 | 139179 * * 1 |E® Thread (needle) Take-up
7 | 8060 1 % | 1 |[FEHHAaC Screw 9/64X40 L=8
8 | 139196 x| % | 1 [ RKEREL Thread (needle) Take-up Extension
9 | 101449 * | # 1 1 1 XERELERC Screw No.2-64UNF
10 { 154095 x| % |1 |[RERHEX Thread {needle) Take-up Plate
i1 | 168164 * | % | 1 |KERBIRATYT Spring
12 | 7018 * |+ | 1 |[KBRWEZEARLC Screw 3/32X56 L=4
13 | 372799 * * 1 [&HEARN(TF) Meedle Bar Bushing {lower)
14 | 101133 * | * i |8HEARIL(T) bl Set Screw 15/64X28 £=3.8
15 | 146573 * 1 ox | 1 |3HE Needle Bar
16 | 143497 * | * 1 |SHERE Needle Clamp Thread Guide
17 - % | * 1 &t L) Needle Clamp Assembly
18 - * * 2 |#Hik Set Screw
19 | 146805 # | % | 1 [SHEHEGR Meedle Bar Bushing Oil Wick Assembly
o0 | 146580 | = | * | 2 |S$HEEEIVVT | il wick Clip
21 1 146804 ¥ | % | 1 |$HEmAS Needle Bar Bushing Oil Wick
22 | 146703 # | ¢ | 1 |BHERERRA Oil Wick Clamp and Retainer
23 | 139198 | = | 1 [REBTH Slack Thread Controller
24 | 154242 * * 1 |%REEFENRR Slack Thread Controller Clamp
25 | 100178 ¥ | % | 1 |RFIFEEZLERC Screw 9/64X40 L=9.5
26 | 146008 * | ® | 1 1805 0FER Slide Block Guide
27 | 159456 | x| 2 [$HBEISLORRLETYLY— Washer
28 | 101485 # | * | 2 |#EYSLHYERLERC Screw 11/64X40 L=12.7
29 | 139111 x| x| 1 |AE Slide Block
30 | N2616 * | - | 2 |# TVX7 #16 Needls
30 | N4621 -1 # | 2 [#F UYX128GAS #21 Needle -
31 | 375116 * * 1 |EfFHh/A— Tread Take—up Cover
32 | 8040 * | * | 2 EfFh/i—itsal Screw 9/64X40 L=8
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Bed Rotary Shaft

T
Bed Rotary Shaft
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NO. L26 | T26 A DESCRIPTION
PART NO. QTyY

1 | 143659 * % | 1 |THh Bed Rotary Shaft

2 | 416070 £ | % | 1 |FE#HF—(HLH) Bed Rotary Shaft Collar Assembly

3 | 8103 * | % | 2 |Fe#hZ—iRl Set Screw 11/64X40 L=3.5

4 1416028 * # 1 | FRATHL (R Thread (looper) Take-up Assembly

5 | 101266 # | % | 2 |FRETFHLLERL Set Screw 1/4X40 L=286

6 | 143045 * | % | 1 [FEPRAZNL Bed Rotary Shaft Bushing (intermediate)

7 |86046 w1 o | 1 [FEakpAzLERL Set Screw 15/64X28 L=17

8 143444 % | % 1 | FaAsL (B Bed Rotary Shaft Bushing Flanged (right) Assembly
9 | 100430 x| % | 1 |FE#ARL(HLERL Set Screw  15/64X28 L=17.33

10 | 143875 * | * 1 | FRILEF—— () Bed Rotary Shaft Sprocket Wheel Assembly
11 | 202253 ® | % 1 |F—y—=sg Sprocket Wheel Spring Flange

12 | 140409 * | % | 2 |[F#rF——1sal Set Screw 1/4X28 L=9.4

13 | 1368 ¥ | % | 1 |Fi#g)p7—y—#Lil Screw 1/4X24 L=11

14 | 143499 LI 1 | F&RIABFhLNA— Oil and Lint Guard

15 | 100202 x| % | 2 [FREFHLHA—LERL Screw 9/64X40 L=5.6

16 | 143674 * * 1 | FEARJLF—N)— Bed Rotary Shaft Sprocket Wheel

17 1 416070-9 | * * 1 | FigA%ILho— Bed Rotary Shaft Collar
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Looper Thread Guide
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Looper Thread Guide

No. | FBRER || )¢ | 1y |1BH LR DESCRIPTION
PART NO. QTY
1 | 139120 % * 1 | —ri—%iHs AL Looper Thread Guide Bracket Holder
2 | 101167 x| % | 1 | W—ri—#akhe Screw 15/64X28 L=234
3 | 100458 * Lok |t == RBE AL IERC Set Screw 15/64X28 L=3.2
4 | 143487 * * 1 b—i—%H Looper Thread Guide
5 | 143548 * | * 1 b—r—&HE Looper Thread Guide Bracket
6 | 100206 ¥ | % | 1 L—ri—fiihe Screw 1/8X44 L=6
7 | 416085 ¥ | # 1 |THREARE G Thread (looper) Taks~up Stripper Plate Bracket Assembly
g [ 100240 # | % | 1 |THERA)RBIERL Screw 3/32X56 L=2.8
9 | 139157 * * 1 | THREAARH Thread Retainer
10 | 139156 * * 1 | THRENA) Thread Separator
11 | 139154 ¥ | x| 1 [FAERD) Thread Guide
12 | 100237 # [ % | 1 IFHREAND) AL Screw 9/64X40 L=3.6
13 | 100219 * | % 1 | TAREAEERL Screw 9/64X40 L=4.8
14 | 107071 L2 I I W [y YT P Washer
15 | 139155 * | % 1 | THERNE) Thread Guide {right)
16 | 6333 * | * | 2 |FHREALRE Screw 9/64X40 L=6.5
17 | 139148 * * 1 |THRERN Thread (looper) Take—up Stripper
18 | 107071 | * | 2 ITRAENROyLv— Washer
19 | 139145 ® | #* 1 | FTHRBFIFEH — Cover
20 | 100219 * | % | 2 | TRBFiRL4C Screw 9/64X40 L=4.8
21 | 151282-A ) * | * | 1 [TFTRAFEHA—IFYL T 1ERE | Screw 3/32X56 1=1.93
22 | 139147 ¥ 1 x| 1 'FARBEFEA—RTy 5 Lock Spring
23 | 139152 # | % | 1 |FTRIBAFHREN Thread Guard
24 | 100665 # | * | 2 |THRIAFHRERILEHRC Serew 3/32X56 L=2.2
25 | 143517 * * 1 | FRAFIR Thread (looper} Take-up Stripper Plate
26 | 139146 * | * | 1 |FRAFREH—EL Hinge Pin
27 | 143518 * * 1 |FRERS Thread (looper) Take—up Stripper Plate Bracket
28 | 8060 * | % | 2 |FTREASLEAL Screw 9/64X40 L=
29 | 416083 * [ | 1 [ THRIFEEQESHE Tension {looper thread) Assembly
30 [ 416082 * * 2 | TFHRAFEGYMD Tension (looper thread) Screw Stud Assembly
3t | 101742 * | * | 2 [B—Lwrror Thumb Nut '
32 { 141002 * * 2 | THRIAFIEE Tension (looper thread) Screw Stud
33 | 110106 * % 4 | FTAIAFm Tension (looper thread) Disc
34 | 143514 * | kb2 |FRMFRAAILY Tension (looper thread) Spring
35 | 143567 % * 1 | FTHRIAFLE (GR) Tension (looper thread) Body
36 | 100430 # | % | 1 [FREFFLE EERHA) IHC Screw 15/64X28 L=17.33
37 | 101250 * | % 1 (T &RAFHA —#HDL Position Screw Stud 11/64X40 L=7
|
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Looper Thread Guide and Belt Guard
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Looper Thread Guide and Belt Guard
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NO. L26 | T26 e DESCRIPTION
PART NO. ary
1 | 416069 * | % | 1 [REH—FEREGCH Belt Guard Assembly
2 | 101448 # | % | 2 \RbF—FEFLERL Set Sorew 1/4X24UNE
3 | 143544 ¥ ® 1 [ FARBLACFTER) Thread Tube Assembly
4 | 139162 * * | 4 |FTREBLAIT(R)ERA Thread Tube Bushing
6 | 6333 * | % | 3 |FRELSACTERERL Set Screw 9/64X40 L=6.5
7 | 139325 * |k [ 1 [RERRESHEXX Thread Guide Bracket Support
8 | 100237 ¥ | % | 1 [RERKE @G IALERL(LE) Screw 9/64%40 L=3.6
9 |100202-A| * | * | 1 [RERREG)XALRALCE) Screw 9/64X40 L=5.6
10 | 139324 # | * | 1 |RERKRAE) Thread (looper) Guide Bracket
11 | 139158 * | % | 2 [RERRGEG. E) Thread Guide
12 | 100176 # | % | 1 [REARS &)L Screw 9/64X40 L=9.5
13 | 150342 * | % | 4 [REARLERAC Screw 3/32X56 L=2
14 | 139281 * | % | 1 i FARBFRAITC) Thread Tube
15 | 416029 * * 1 | FHRBLUEMNGE Thread (looper) Tube Assembly
16 | 139187 * | * 4 |THELER Thread {looper) Tube Bushing
18 | 139173 * | # 1 |4 FERT)Y Cover Lock Spring
19 | 139174 * | % | 1 [R4TBRTULT IR Reinforeing Plate
20 |100202-A | = | * | 1 |RqFBRFUHIERL Screw 9/64X40 1=5.6
21 | 143437 £ | * | 1 |RILEH—FEE Belt Guard Body
22 | 139175 * * t | THREL/SATE ) Tread (looper) Tube Bracket Assembly




EHRER. RRF
Needle Thread Guide and Tension

ELRERA, RFATF
Needle Thread Guide and Tension

NO. i 126 ] T26 a3k L DESCRIPTION
PART NO Qry
1 | 416104 * | # | 2 [E&AFEGUD Tension (needle thread) Screw Stud Assembly
2 | 153672 * | % EH@FO—-Lybuk Thumb Nut
3 | 150326 ® | * 2 | AT SR Tension (needle thread) Screw Stud
4 | 143658 ¥ | * | 2 |EREITF () RbuA— Locking Spring
5 | 143657 * | % | 2 [LREAFERIZFFUE Tension Spring Bushing (large)
6 | 131741 - | * | 2 |REAFER Tension (needle thread) Spring
6 143656 | = | - | 2 [REFIER Tension (needle thread) Spring
7 | 159538 x| % | 2 |ERWFMPR Tension Spring Bushing (small)
8 132572 *® * 2 |HA—@I ' Tension (needle thread) Releasing Disc
g | 102102 % * 4 | EARBAF G (K) Tension (needle thread) Disc
10 | 154988 ¥ | * | 2 |ERIBFEHLEY Releasing Pin
11 | 416010 x| = | 1 | LA ZOEFRLL ) Screw and Nut
12 | 10652 * | # | 1 | ERBTFELETV Nut
13 | 100316 * | * | 1 |ERp2HEHBERL Screw 11/64X40 L=11.4
14 | 131696 # | | 2 |EARIAFED HRH Thread Guide
15 | 168002 # | = 1 | ERATFE Tension {(needle thread) Bracket
16 | 100225 * | * | 1 | ERTIFER Screw 11/84X40 L=4.4
17 | 139331 x| x| 1 [HREREEGE Thread {needle) Guide Bracket
18 | 140443 * | * | 1 [REREAE ERC Screw 3/16X32 L=22.2
10 | 138177 * | =® 1 |RER(D Thread {needls) Eyelet
20 | 100219 # | o | 1 |RERGE ERLC Screw 9/64%40 L=4.8
21 | 130158 | * | * | 2 |RERIRGEG. X Thread Guide
22 | 8031 * | x| 4 |HREAHLRWC Screw 3/32X56 L=4
24 | 143511 # % 1 | ERBRFiR Thread {needle) Evelet
25 | 100176 * | % | 1 |EHEEAFRERL Screw 9/64X40 L=9.5
26 | 100724 * | * | 1 | ERFHFHERL Screw 11/64X40 L=6
27 | 107071 * * 1 Twisre— Washer
28 | 143570 # | % | 1 [P—LREB(F Thread Guide
29 | 140180 ¥ | % | 1 |7—LRB(TF)ERL Screw 9/64X40 =52
30 1 102102C | - * 2 | EATRFHEK Tension (needle thread) Assembly
30 | 143656GC | * - 2 | ERIAFHA () Tension {needle thread) Assembly




Face Plate and Bed Cover

EiR, NykRH—

Face Plate and Bed Cover -

NO. M L26 | T26 s mB DESCRIPTION
PART NO. QTY

1 |122160-A| # | * | 1 @R Face Plate

2 1143543 * * 1 |EH A vF Gasket

3 | 6604 * | % | 4 |EiRiktl Screw 9/64X40 L=12

4 | 20074 * * 2 |TL Face Plate Plug

5 £1434233C | * | * 1 |~yFLEHs—#) Bed Cover Assembly

6 | 143434 * * I 0 ST S o s PACEVACTE 0 Gasket

7 | 140999 * |+ | 1 [RoFLiRi Screw 15/16X16UN

8 | 143435 x| % | 1 [RuFEiRE/vxy Gasket

9 | 140295 * | * | 14 [RuFEHS—LERE Screw 9/84X40 L=9.5

10 | 139510 * | % | 3 [RwRpz Oil Plug

11 | 139509 x| % | 3 [FluE(AuR) Gasket

13 | 143484 # | - | 1 [W—ss—hs3—(E) 1/8,5/32 Looper Gate (left) 1/8, 5/32

13 | 143466 # | # | 1 [W—si—hs—(F&) 3/16, 1/4 Looper Gate (left) 3/16, 1/4

14 { 151282 * | % | 1 P—rs—hi—2FYyyithi Screw 3/32X56 L=1.93

15 | 143470 ® | * 1 W—ss—hi—(E)ZRT)S Looper Gate {left) Lock Spring
17 | 143471 k| = | 1 |W—s—Hhsi—(H) 1/8,5/32 Looper Gate (right) 1/8, 5/32
17 | 143473 * - 1 (W—s3—As—(B) 3/16,1/4 Looper Gate (right) 3/186, 1/4
17 | 143475 - ¥ 1 |[W—sS—Hhsi—(H) 3/16,1/4 Looper Gate (right) 3/16, 1/4
18 | 143477 * | & 1 | I—sS—hR—(FH) R Looper Gate (right) Lock Spring
19 | 151282 * | x| 1 PL—sS—hn—RIF1ER0 Screw 3/32X56 L=1.93

20 | 143479 | * | 2 [—ri—di—tthl Hinge Screw Stud 9/64X40 L=5.6
21 | 143480 * * 2 |n—ss—hii—tEBE Position Pin

22 | 139030 * | = 1 | TaEh =K (&) Cover

23 | 143643 * | * | 1 | FEASIL(ZK)OYLT “0" Ring

24 | 100202 * | * | 4 | Fégh - (E)LRL Screw 9/64X40 L=5.6

26 | 143478 £ | % | 2 {w—s3—hsi—EA Hinge Pin




Arm Top Cover and Thread Guide Cover

EiR, R@BLAN—
Arm Top Cover and Thread Guide Cover

No. | FREES || | yoq [BH B4 DESCRIPTION
PART NO. aTy

1 | 146829-A] * ¥ 1 | kiR Arm Top Gover

2 | 146508 * | * 1 | ks Sud, Gasket

3 | 151369 * | % | 4 |EiRERC Screw 11/64X40 L=9.5

4 | 145458 ¥ | % | 1 [{EMER 0il Flow Window Cap

5 | 143062 * | % | 1 [H&HE Oil Flow Window

6 | 143061 * | % | 2 |[mEAVF Gasket

7 | 1465941 * | % | 1 |WmEE Oil Flow Body

g |100202-A| * | * | 4 |fAEERILEARC Screw 9/64X40 L=5.6

9 | 139036 * | # 1 LR H—Fhsi—(4) Belt Guard Cover Assembly
10 | 139035 * | * 1 [RubkH—FAhsS— Belt Guard Cover

11 | 138037 x|+ | 1 |[SARH—Fh—=noE Gasket

12 | 100690 ¥ | % | 2 tSLhH—FAh—iERL Screw 3/16X32 L=13.5

13 | 143522 * % 1 | FHRBLA A (FH) Thread (looper) Guide Cover Assembly
14 { 143521 * | * 1 | Fra@Lhsi— Thread (looper) Guide Cover
15 | 138611 * * 1 | FRBLDIARA—AFYYT Cover Catch

16 | 8031 # | = | 2 |FRBLA XTI T IERL Sorew 3/32X56 L=4

17 | 139520 ® | % 1 fewP(E) () Hinge Plate (right) Assembly
18 | 372224 | % | 2 {EuP Hinge Plate

19 | 112162 # | % | 2 |[FabA—BRBES Hinge Pin

20 | 139519 * | * 1 |E(E) D Hinge Plate (left) Assembly
21 | 6604 # | * 2 |erPihil Screw 9/64X40 L=12

22 | 150608 = | 1 | T Screw 1/2X28

23 | 138017 ¥ * 1 [ TFuise— Washer

24 { 30046 *# | % | 1 [P—XEIERL Screw M4X0.7 L=4




WA, HIEL

Qil Reservoir and Reservoir Screen

i:: LD P A

Oil Reservoir and Qil Reservoir Screen

NO. i L26 | T26 s e DESCRIPTION
PART NO. Qry

1 | 416093 ¥ | o« | 1 @RS Oil Reservoir Assembly

2 | 143625-A | * * 1 AR Oil Reservoir

3 | 143508 * * 1 |imRs 27095 Oil Reservoir Gasket

4 | 143542 ¥ | *® 1 |iBiELE AR Oil Reservoir Screen Frame

5 | 143509 ¥ % 1 kgL Qil Reservoir Screen

& | 1009686 # |+ | 21 [imansiEfal Screw 3/16X28 L=159

7 | 141139 * | * [ 1 ifshEFhl il Reservoir Drain Plug

8 | 8044 * | % | 3 [HEUBAIRLESL Screw 1/8X44 L=6

9 | 101485 * | % | 2 @05 —C1ksl Screw 11/64X40 L=12.7

10 | 164134 * * 1 PRav9BREARR Oil Reservoir Sight Gauge Window Retainer
11 | 164133 * | o+ | 1 MR 2ERE(A) Oil Reservoir Sight Gauge Window
12 | 164132 ¥ | % | 2 [RAAOEAGFY Gasket

13 | 143601 * | x| 1 iR oREE Sight Gauge Background Dise

14 | 141139-A1 * | * | 1 w4y oy “0" Ring




TR&

Accessories

&

Accessories
no. | FPEER || o | 106 | 8% DESCRIPTION
PART NO. ary
1 | 416076 * * 1 | RiaETEEYH Thread Unwinder Assembly
2 111193 * x| 2 {m oil
3 | 8118 % * 1 |IFSAL23—(K) Screw Driver {large)
4 | 8120 * * 1 [FSAi— () Screw Driver (middle)
5 |8121 * * 1 (FS123— () Screw Driver (small)
6 | 19458 * |+ | 1 |[REBLLFE) Wrench
7 | 8132-B * | % | 1 [EEEE Accessories Pack
8 | 139190 % * 2 |RyRoyiai, Machine Cushion
9 | 13079 * | % 1 <Y (1000 mm) Foot Lever Chain (1000 mm)
10 | 156864 x| % | 1 |<EYUzvs(h) Foot Lever Chain Hook
11 | 156865 * | % 1 [K&UZ92(D) Foot Lever Chain Hook
12 | 104879 * | % 1 [K&EYTW2(XR) Chain Gonnecting Link
13 | N2616 * - 4 |8 TVX 7 #i6 MNeedle
13 | N4821 - | = | 4 |8 uyX128GAS #21 Needle
14 | 11196 # 1 % | 1 |Potzub Tweezers
15 | 372833 * | - 1 |ARIH—F(L) Belt Guard {upper)
15 | 372834 - *® 1 | H—F(E) Belt Guard {upper)
16 | 372832 *# | % | 1 |_LbH—FE) Belt Guard (right)
17 | 372831 * * 1 | RIEH—F(E) Belt Guard (left)
18 | 54421108 | * | * | 4 |RubrH—F(LE)it4l Screw M3 L=8
19 |10734-24 | = | * | 4 |RWFH—R(H. E)LhL Wood Screw
20 | 27187 * % 4 |l — Washer
21 | 372835 * | = | 1 [ RILFH—FHEME (A) Belt Guard Plate
22 | 54421208 | = | # 1 [N —FH#EER (A) kRl Screw M4 =8
23 | 31207 * * 1 |Tvire— Washer
24 | 372209 = | * 1 1 |RsH—FREIRA) Belt Guard Plate
25 154421208 | - | * | 2 |ILbH—FHBIR(A) ERL Screw M4 L=8
26 | 122794 * # 1 AdRA) (RB) Machine Mounting Bracket {long)
27 | 122796 * # 1 AR (R)2yias Bracket {long) Pad
28 | 151069 * [ *, | 3 |[AMRIERL Bolt
28 | 151581A * * 3 |k Nut
30 | 8126-03 * * 3 |Tie— Washer
31 | 141464 # | % | 2 |k Bolt
32 | 122795 * * 1 |ARB) =) Machine Mounting Bracket {shqrt)
33 | 122797 * | x| 1 [RGB (E)oviar Bracket {short) Pad
34 | 1368 * | % | 1 |@EHRB) (E)idal Screw 1/4X24 L=11




AlFEs
Parts Available at Extra Charge

5ll 52 &

Parts Available at Extra Charge

no. | BPEES || 0| 106 | B R DESCRIPTION
PART NO. QTY

1 | 139434 * | - 1 e —7574— Sensor Adaptor

2 | 18065 * | - | 3 [y —FPHFT4—thl Screw M5X0.8 L=14




F—I8E A
Gauge Parts 1

¥

T 1
Gauge Parts 1

no, | MRER g | 1 |BH R " DESCRIPTION
PART NO QTy
1 - * | = | 1 |8#H Needle Clamp
2 | 101498 * | % | 2 [fHiERL Screw 11/64X40 L=1.97
3 - * * E g Throat Plate
4 | 100691 * | x| 3 |[$HRLEHRLC Screw 11/64X40 L=9.1
5 - * * 1 |3V ' Feed Dog
6 | 101255 * | % | 1 #YEikEsel Screw 13/64X36 L=9.5
7 | 139366 * b ox | 1 1M E—RE Lap Seam Feller Slide
8 - £ | *® 1 |15 —(5) Lap Seam Feller Assembly
9 - * | - | 1 [{#x&E) Presser Foot Assembly
10 - - | =% 1 [$A £ (4R) Presser Foot Plate Assembly
11 - * * 1 —r— () Looper (back)
12 - ¥ | * 1 |—r—(En Looper (front)
13 | 143481 * * 1 |—ri—nA— (&) Looper Holder (back}
14 | 141158 * | & | 2 [W—sR—RLH—-FHal Screw 11/64X40 L=7.3
15 | 132850 * | x| 2 |[enovsds Position Pin
16 | 143482 * | % | 1 |Jb—23—RIF—(HI) Looper Holder {front)
17 1140393 | * | * | 2 [JL—s3—1khl Clamping Screw 11/64X40 L=6.4
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